
P/N: OMW1265V
Revised 12/22/11

Operator's Manual
Original Operating Instructions 

Trail Warrior Quick Split 
12-Ton Log Splitter 

W1265 Series

Get parts online at 
www.getearthquake.com

Includes Models:
W1265V: 4-cycle 196cc Viper

W1265CV: 4-Cycle 212cc Viper 50-State
W1265B: 4-Cycle 205cc Briggs and Stratton
W1265VCE:  4-Cycle 196cc Viper (European)

W1265BCE: 4-Cycle Briggs and Stratton (European)



Operator's Manual
Trail Warrior Quick Split 12-Ton Log Splitters

Check for parts online at www.getearthquake.com or call 800-345-6007 M-F 8-528

30
37

44

24

36
4134

37

25b

13

45
13

37

31

1442

10

460

43

42
9

46

35
4038

38
35

40

32

15

61

6

23

8

46

49

28 29 27

426042

42 
6057 1 60 33

35

40 39 7 26

2 1 60
62

63

25

11

60

43

2
1

60

60

Parts Breakdown
W1265V, W1265B, W1265CV PARTS DIAGRAM



Operator's Manual
Trail Warrior Quick Split 12-Ton Log Splitters

Check for parts online at www.getearthquake.com or call 800-345-6007 M-F 8-5 29

50
47

48

47
58

3
45

45

45

45

47

16

19

59

21

47
18 52

45
5

5

51

51

22

56

55

45

59

17205354

5

59

1247

58

50
3

52

45

18

W1265V, W1265B, W1265CV PARTS DIAGRAM (CONT.)



Operator's Manual
Trail Warrior Quick Split 12-Ton Log Splitters

Check for parts online at www.getearthquake.com or call 800-345-6007 M-F 8-530

W1265V, W1265B, W1265CV PARTS LISTING

KEY # PART # DESCRIPTION QTY
1 504 LOCKWASHER-SPRING 5/16” 6
2 810 BOLT 5/16-24 X 1 HH GR5 4
3 4159 WASHER 3/4” SPINDLE SAE 2
4 31320 ENGINE - 6.5 HP VIPER HORZ 1
4 31338 Engine 196cc horizontal viper 1

4 31350** Engine 212cc Viper (for model 
W1265CV only) 1

4 60501* Briggs & Stratton 205cc* 1

4 60501CE ENGINE - 205CC BRIGGS & STRAT-
TON (EUROPEAN) 1

5 HAIR5 PIN OVAL HAIR PIN 5/16” Z 3

6 W1265V0100 CYLINDER, HYDRAULIC 75MM X 21” 
TRUNNION MOUNT 1

7 W1265V0110 PUMP, HYDRAULIC SINGLE STAGE 
4 GPM 1

8 W1265V0205 PLATE, ENGINE MOUNT 12 TON LOG 
SPLITTER 1

9 W1265V0209 PLATE, RETAINER TRUNNION HY-
DRAULIC CYLINDER 2

10 W1265V0210A Plate, retainer cast steel push 
block, 12 ton log splitter 2

11 400024 WASHER FLAT M8 X 16 X 1.5 4

12 W1265V0216 BUMPER, PAD 12 TON LOG SPLITTER LIFT 2

13 W1265V0218A Cast steel, push block 12 ton 
log splitter 1

14 W1265V0219 WELDMENT, BEAM 12 TON LOG 
SPLITTER 1

15 W1265V0220 SCREW, AIR VENT 1

16 W1265V0300 WELDMENT, TONGUE LOG SPLITTER 
TRAILER 1

17 W1265V0302 EXTENSION, TONGUE LOG SPLITTER 
TRAILER 1

18 W1265V0303 TUBE, RISER LOG SPLITTER TRAILER 2

19 W 1265V0304 PLATE, RISER SUPPORT ADJ LOG 
SPLITTER TRAILER 2

20 W1265V0311 WELDMENT, HITCH LOG SPLITTER 
TRAILER 1

21 W1265V0400 WELDMENT, AXEL LOG SPLITTER 
TRAILER 1

22 W1265V0500 WELDMENT, KICKSTAND LOG SPLIT-
TER TRAILER 1

23 W1265V0600 WELDMENT, LIFT HANDLE MOUNT 
12 TON LOG SPLITTER 1

24 800100 bolt m8-1.25 x 45 hhcs gr8.8 zn f-t 4

25 W1265V0700 VALVE, LOG SPLITTER WITH SPRING 
RETURN 1

25b w1265v0700k handle, valve with clevis and 
hair pins 1

26 W1265V0801 SPACER, HYDRAULIC PUMP 12 TON 
SPLITTER 1

27 W I265V0802 COUPLING, LOVE JOY 19MM BORE 
WITH SET SCREW 1

KEY # PART # DESCRIPTION QTY

28 W1265V0803 COUPLING, LOVE JOY 10MM BORE 
WITH SET SCREW I

29 W1265V0804 SPIDER, LOVE JOY L SERIES 1

30 W1265V0805 HYDRAULIC HOSE 40 MPA WITH 1/7 
JIC SWIVEL FITTINGS 1

31 W1265V0806 HOSE, HYDRAULIC 40 MPA WITH 
1/2” JIC SWIVEL FITTINGS 1

32 W1265V0807 HOSE, HYDRAULIC SUCTION PUMP 
SUPPLY LOG SPLITTER 1

33 W1265V0808 FITTING, HYDRAULIC 1

34 W1265V0810 PIPE, NIPPLE 1/2 NPT VALVE SPACER 
LOG SPLITTER 1

35 W1265V0811 FITTING 1/2” NPT TO HOSE 3
36 W1265V0812 FITTING, ELBOW 1/2”TO HOSE 1
37 W1265V0813 FITTING, ELBOW 1/2”NPTTO1/7’JIC 3
38 W1265V0814 COUPLING 1/2” MALETO MALE 2
39 W1265V0815 COUPLING 1/2” TO 3/8” MALE TO MALE 1
40 W1265V0816 ELBOW 1/7NPT 3

41 W1265V0817 HOSE, HYDRAULIC LOW PRESSURE 
RETURN 1

42 W1265V0900 NUT, M8 NYLOCK ZINC GRADE 8.8 14
43 W1265V0901 BOLT, M8 X 35 HHCS ZINC GRADE 8.8 4
44 W1265V0902 BOLT, M10 X 70 HHCS ZINC GRADE 8.8 1
45 W1265V0903 NUT, M10 ZINC GRADE 8.8 13
46 W1265V0904 BOLT, M8 X 20 HHCS ZINC GRADE 8.8 5
47 W1265V0905 BOLT, M10 X 80 HHCS ZINC GRADE 8.8 6
48 W1265V0902 BOLT, M10 X 70 HHCS ZINC GRADE 8.8 4
49 W1265V0907 BOLT, M8 X 70 HHCS ZINC GRADE 8.8 1
50 W1265V0908 RING, RETAINING 3/4” EXTERNAL 2
51 W1265V0909 PIN, CLEVIS M10 X 70 ZINC 2
52 W1265V0910 SCREW, MACHINE SELF TAPPING 2
53 W1265V0911 BOLT, M10 X 100 HHCS ZINC GRADE 8.8 2
54 W1265V0912 BOLT, M6 X 80 HHCS ZINC GRADE 8.8 1
55 W1265V0913 NUT, M6 NYLOCK GRADE 8.8 1
56 W1265V0914 PIN, CLEVIS M6 X 55 1
57 W1265V0915 BOLT, M8 X 25 HHCS ZINC GRADE 8.8 2

58 W1265V1000 TIRE AND WHEEL WITH BEARING 
AND 3/4 HUB DIA 2

59 WF38 WASHER FLAT 3/8 STANDARD ZINC 10

60 WF516 WASHER FLAT 5/16" STANDARD ZN 14

61 w1265v020303 Filler cap 1

62 4352 Key 3/16 x 3/4 1

63 w1265v0820 Key rounded 3mm x 3mm x 10mm 1

 
* For model W1265B only.
** Engine 31350 is for model W1265CV only.



Operator's Manual
Trail Warrior Quick Split 12-Ton Log Splitters

Check for parts online at www.getearthquake.com or call 800-345-6007 M-F 8-5 31

32 5 1 6

4

+

W1265V BALL HITCH CONVERSION KIT

W1265V BALL HITCH CONVERSION KIT (W1265V1102) PARTS LISTING

KEY # Part # DESCRIPTION QTY
1 4386 2" BALL HITCH COUPLER 1
2 W1265V0902 BOLT, M10 X 70 2
3 W1265V0903 NUT, M10 2
4 W1265V1101 ADAPTER TUBE 1
5 WF38 FLAT WASHER 2
6 719 SPRING LOCK WASHER 2

 

4

2 5 1 6 3



Operator's Manual
Trail Warrior Quick Split 12-Ton Log Splitters

Check for parts online at www.getearthquake.com or call 800-345-6007 M-F 8-532

W1265VCE, W1265BCE PARTS DIAGRAM



Operator's Manual
Trail Warrior Quick Split 12-Ton Log Splitters

Check for parts online at www.getearthquake.com or call 800-345-6007 M-F 8-5 33

W1265VCE, W1265BCE PARTS LISTING

KEY # PART # DESCRIPTION QTY
1 2109 Bolt M10 x 90 HHCS Zinc Grade 8.8 1
2 3316 BOLT M8 X 1.25 X 90 HHCS GR 8.8 ZN 2
3 400021 BOLT FLANGE M6X40 2
4 W1265V0221CE ASSEMBLY, FILL CAP WITH DIPSTICK For 12 LS 1
5 W1265v0700ace Valve, Forward Control CE 1
6 W1265V0700bce Valve, Rear Control CE 1
7 W1265V0805CE Hydraulic Hose 40 mpa with 1/2" jic swivel fittings 1
8 W1265V0806 Hose, Hydraulic 40 mpa with 1/2" Jic Swivel Fittings 1
9 W1265V0806CE Hydraulic Hose 40 Mpa with 1/2" JIC Swivel Fittings 1

10 W1265V0807BCE Hose, Low Pressure Return 7 Inch 1
11 W1265V0807CCE Hose, Low Pressure return 5 1/2 Inch 1
12 W1265V0810 Pipe, nipple 1/2 npt Valve Spacer Log Splitter 1
13 W1265V0811 Fitting 1/2" NPT to hose 1
14 W1265V0812 Fitting, Elbow 1/2" to hose 2
15 W1265V0813 Fitting, Elbow 1/2" NPT to 1/2" JIC 4
16 W1265V0814 Coupling 1/2" Male to female 2
17 W1265V0900 Nut, M8 Nylock Zinc Grade 8.8 6
18 W1265V0903 Nut M10 HNYLK GR8.8 ZN 1
19 W1265V0904 Bolt, M8 x 20 HHCS Zinc Grade 8.8 8
20 W1265V0913 Nut M6 x 1.0 HNYLK GR8.8 ZN 2
21 W1265V1001CE Plate, 2nd Valve Mount 1
22 W1265V1002CE Support, Left 2nd Valve Mount 1
23 W1265V100201CE Support, Right 2nd Valve Mount 1
24 W1265V2101* Weldment, Log Cradle 12 Ton Splitter 1
25 W1265V0812CE TEE 1/2" NPT 1

 * W1265V2101 can be purchased separately for non-European models.


